
NORDEN 901 2022 <2022><EU><F2803V1>
SUBFRAME

57855

Pos Part Number Description Additional Text Quantity

1 63703102006C1 Subframe right 1.00

2 63703102005C1 Subframe left 1.00

3 63508019050 Rear reinforcement 1.00

4 6350300200733 Cross member, black 1.00

5 22103002030C1 bracket side fairing right 1.00

6 22103002020C1 bracket side fairing left 1.00

7 0025060126S Hex collar screw M6x12 ISA30 s 6.00

8 0000350803500S ISA collar screw, M8x35, MK-IS 4.00

9 0035080206S SHCS M8x20 TX45 2.00

10 0800000802300 Bushing, 8.4x12x23 2.00

11 60307048000 RUBBER SEAT-CONTACT SURFACE 2.00

12 0738060205S Oval head screw ISR M6x20-A2-7 2.00

13 63508040120 Socket sliding seat 2.00

14 54603048100 clip nut M6 2.00

15 54603048000 RANGE CHANGE METAL NUT M8 2.00

16 63503002090 Rubber seat cowl pad 2.00

17 47106003160 quick release rubber grommet 4.00

18 59032006000 SPRING RETAINER 6,2X12X18X3,6 2.00

19 0035100249S HH collar screw M10x24 ISA45 S 2.00

21 69008021080 clip nut M5 1.00

22 0025050206S Hex collar screw, M5x20 ISA30 2.00

23 61314062050 Collar bushing 5.5x9x15x8.5 2.00

24 62142041000 DAMP. COMPONENT ABS MODUL 2.00

25 0035100356S ISA screw M10x35 ISA45 2.00

26 63503002093 Retain. brack., seat cowl pad 2.00



27 0025060106S Hex collar screw M6x10 ISA30 S 4.00


